

CERTIFIED TEST REPORT

REPORT No

0000000657/25

DATE

2025/12/19

Product: 1000129114 - EI4728A54 MV INS (OCTABIN),1000129233 - EI4728A54 MV INS (BIGBAG)

Production Date: 2025/12/08 - 2025/12/14

Production Order: 87308542,87314057,87314928

PROPERTY	UoM	Test Value	Min Spec	Max Spec	Result
Volatiles at 136C	%	0.01		0.25	Pass
Pellet Test		Pass			Pass
Pellet Cut		Pass			Pass
Gravity (gm/cc)	g/cm3	1.16	1.135	1.185	Pass
Avg Tensile (psi)	psi	2,290.00	1500		Pass
Avg Elongation	%	404.00	250		Pass
Avg Aged Tensile 136	psi	2,240.00			Pass
Avg Aged Elongation 136	%	337.00			Pass
Original Tensile 136	%	97.80	75		Pass
Original Elongation 136	%	83.40	75		Pass
Mooney Viscosity ML 250F		16.25	11.00	29.00	Pass
ML (lb/in)	lb/inc	0.60	0.30	1.00	Pass
MH (lb/in)	lb/inc	12.76	8.00	14.00	Pass
T90 (seconds)	s	50.96	37	59	Pass